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[ Description << | =&
1 Motor 85112 57
Motor
2 Pantograph 85329 | 39
Pantograph
27 3 Schraube M2x5 85693 2
Screw M2x5
4 Schraube M2,2x9,5 85808 2
21 Screw M2,2x9,5
t ; r19 * * * 5 Kardanschale 87129 | 3
* Cardan bearing
' * * 6 Gelenkwelle 87138 3
Cardan shaft
29 N 7 Lokpfeife Messing 88002 | 6
Loco whistle MS
8 E-Lokfiihrerh blau 89732 5
E-loco driver blue
9 Briickenstecker 100644 7
Connector
16| o= 18 10 Distanzplattchen 106116 2

4 - Spacer
¢ " Flexplatine mit 2 Lampen 106707 26
3 Flex printed circuit with 2 lamps

| Y . N 12 | Drahtlampe 106755 | 10

Light bulb
13 Lampenhalteplattchen 106898 3
Lamp holder
14 Griffstange 106943 3
< 17 Handrail
e 4 ¢ 15 | Isolierblatt 107746 | 2
! Insulation plate
16 TS-Fenster u. Lichtleiter 108182 13
Part set window a. light transmission bar
24 @ 17 | Ts-Fihrerstand 108183 | 3
$T Part set drivers cab
18 TS-Lichtabdeckung 108190 10
Part set light cover
19 TS-Isolatoren 108193 6
Part set insulator
20 Hochspannungsisolator 108195 2
Insulator
21 Isolator 108196 2
Insulator
22 Lichtabdeckung 108611 2
Light cover
23 Seitenfenster 108612 10
Side window
24 TS-Fiihrerstande 124163 12
Part set drivers cab
25 Grundrahmen lackiert 126279 32
Base frame coated
26 Motorplatine kpl. 126282 38
Printed circuit for motor ass.
27 Gehause kpl. Betr.nr. 10804 130711 72
Body ass. no. 10804
28 | Ubergangsklappe 126290 4
Part
29 TS-Dachleitungen 126291 16

Part set roof wire
AC - Wechselstrom

30 Decoder 10732
Decoder

Anderungen in Konstruktion und Ausfiihrung vorbehalten
We reserve the right to change the construction and specification
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Replacement Parts
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1 Haftringsatz 10Stk. 14,7-16,5mm 40071 -
Set w. traction tieres 10pieces 14,7-16,5mm
2 Schraube M2x5 85715 2
Screw M2x5
3 Schraube 85724 3
Screw
4 Beilagscheibe 86108 2
Washer
5 Puffer rund flach Metall 88502 4
Buffer round flat metal
6 Puffer rund gewdlbt Metall 88503 4
Buffer round vaulted metal
7 Standardkupplung 89246 5
Standard coupling
8 Lager fiir Schneckenachse 89749 6
Bearing for worm axle
9 Schneckendeckel 106985 4
Worm cover
10 Attrappenrahmen 107808 3
Push in part set
" Schneckensatz 108177 24
Worm set
12 Vorlaufgestellfeder 108181 3
Spring
13 TS-Scheibenwischer 108184 6
Part set screen wiper
14 Kupplungsdeichsel u. Abdeckplatte 126280 10
Drawbar a. cover
15 Pufferrahmen 126281 4
Buffer frame
16 Getriebe kpl. mit Zahnrader 126283 40
Gear ass. W. gear
17 TS-Dregestell 126284 20
Part set bogie
18 Kontakthalter kpl. m. Litzen 126285 10
Contact holder ass.
19 Radsatz m Zahnrad o. Haftring 126286 18
Wheelset w. gear without traction tyre
20 Radsatz m. Haftring m. Zahnrad 126287 20
Wheelset w. traction tyre w. gear
21 Vorlaufradsatz 126288 16
Wheelset
22 Steckdose 126293 2
Socket
23 ZurUstbeutel 126294 26
Bag with accessories
@i AC - Wechselstrom
24 Haftringsatz 10Stk. 12,5-15,3mm 40075
Set w. traction tieres 10pieces 12,5-15,3mm
13 25 Radsatz m Zahnrad o. Haftring 126295 18
Wheelset w. gear without traction tyre
26 Radsatz m. Haftring m. Zahnrad 126296 20

Ersatzteile erhalten Sie bei lhrem Fachhdndler, oder Ihrer
Landesvertretung:

23 You can order your Replacement Parts at your local dealer, your country
representative:

u Wheelset w. traction tyre w. gear
Sﬁd:r' aesrsem?ye “ 27 ://\%Ialffrzidsatz 126297 16
eelse
n 28| Schleifer kpl. o.Abb. 126298 | —
n Slider ass. noiill.




